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Table 1. Recovery test results of “C and *H for simulated boric acid powder samples

_ | Mean of
Nuclide Added(dpm) Found{(dpm) Recoveryv (%)
| recovery (%)
674 94
, 21 37
14~ 714 6 93+5
691 97
601 97
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688 96
621 87
618 98
638 101
*H 631 = — P2
610 97
625 99
610 97
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